
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
118305   ASTM A-36/A-572-50         0.162  0.837  0.018  0.005  0.178  0.024  0.020  0.017  0.004  0.034  0.002  0.006  0.003
118771   ASTM A-36/A-572-50         0.140  0.868  0.011  0.004  0.165  0.028  0.017  0.026  0.008  0.034  0.002  0.006  0.003
118776   ASTM A-36/A-572-50         0.162  0.846  0.019  0.004  0.179  0.025  0.022  0.019  0.005  0.035  0.001  0.007  0.004
217870   ASTM A-36/A-572-50         0.156  0.814  0.018  0.004  0.185  0.016  0.019  0.019  0.006  0.026  0.005  0.006  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
118305          261114339A      60.582(KSI)     74.991(KSI)     24(%)
118305          261114340A      58.931(KSI)     74.673(KSI)     26(%)
118305          261115322D      58.252(KSI)     71.277(KSI)     26(%)
118771          261115264A      54.450(KSI)     71.232(KSI)     25(%)
118771          261115265A      57.078(KSI)     73.386(KSI)     24(%)
118776          261115310A      55.012(KSI)     70.551(KSI)     26(%)
118776          261115311A      54.048(KSI)     70.637(KSI)     27(%)
217870          261113631A      54.126(KSI)     70.191(KSI)     25(%)
217870          261113632A      56.487(KSI)     71.588(KSI)     27(%)
217870          261116095A      63.510(KSI)     76.585(KSI)     27(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
118305          261115322B      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118305          261115322C      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118305          261115322D      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118771          261115270B      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118771          261115270C      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118771          261115270D      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118776          261115322B      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118776          261115322C      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
118776          261115322D      4            14.0000      8.0000       12.2000      78.864          11245           0000510403
217870          261113646B      6            12.0000      8.0000       12.2000      74.400          11245           0000510403
217870          261113646C      6            12.0000      8.0000       12.2000      74.400          11245           0000510403
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
118305          261115322B      000090       1001553612
118305          261115322C      000090       1001553612
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
118305          261115322D      000090       1001553612
118771          261115270B      000090       1001553612
118771          261115270C      000090       1001553612
118771          261115270D      000090       1001553612
118776          261115322B      000090       1001553612
118776          261115322C      000090       1001553612
118776          261115322D      000090       1001553612
217870          261113646B      000060       1001553612
217870          261113646C      000060       1001553612
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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